

TEST REPORT

REPORT NUMBER	TC557921000003646F	JOB ID	21000003646
DATE OF SAMPLE SUBMISSION	12/10/2021	DATE OF TEST START	12/10/2021
DATE OF TEST COMPLETION	14/10/2021	DATE OF REPORTING	23/10/2021

NAME OF CUSTOMER	TRUSOURCE TECHNOLOGY PVT. LTD.		
Address	PLOT NO.2, PARVESH NAGAR OPPOSITE VYOM CNG PETROL PUMP,SIKANDRA A		
Contact Person	MR. ASHUTOSH GAHLAUT	Tel. no.	9005827101
E-mail	testing@rogerexportss.com		
Sample description	SHOE	Material	UPPER FLYNIT-SOLE PVC/AIRMIX
Article / Style Name	RAPIDBOX	Color	
Ref. No.		Stage	
Sample Category		Quality level	
Testing Stage		Sample Stage	
Country of Origin		Destination Country	
Supplier Name			
Buyer			
For Report Verification Logon To www.sleenindia.com			

<i>Laboratory Environment</i>		<i>Sample tested with Pre- Conditioning</i>	
<i>Temperature</i>	T (23 ±2)°C	<i>Temperature</i>	T (23 ±2)°C
<i>Relative Humidity</i>	RH (50 ±5)%	<i>Relative Humidity</i>	RH (50 ±5)%

Note- The sample is submitted by the customer.



TESTING SUMMARY:

Note: All tests performed herein are based upon the most current test specifications, Unless otherwise requested. Please refer to the body of the report for specific editions.

PASS	FAIL
✓	

Note: Requirement as per customer provided

SUMMARY TABLE

TEST PARAMETER	PASS/FAIL
WHOLE SHOE FLEXING	PASS

For Sleen India Biz Venture Pvt. Ltd.

(Authorized Signatory)

Reviewed By



(Manvendra Kumar)

This document is digitally signed and does not require signature on subsequent pages.

SLEEN INDIA BIZVENTURE PVT. LTD.

HO.: 295, Kuberpur, Chalesar Road
 Agra-282006, U.P. (INDIA)
 Ph.: 91-9997870009
 Web.: www.sleenindia.com

Laboratory at:
 C/o Agra Trade Centre, NH-2 First Floor, Plot No-199, Singna,
 Kirawali, Near Keetham Lake, Agra-282007 U.P. (INDIA)
 E-mail : sleen@sleenindia.com
 Ph.: +91-9927001516

TEST REPORT

REPORT NUMBER	TC557921000003646F	JOB ID	21000003646
DATE OF SAMPLE SUBMISSION	12/10/2021	DATE OF TEST START	12/10/2021
DATE OF TEST COMPLETION	14/10/2021	DATE OF REPORTING	23/10/2021

TEST RESULT

Discipline-Mechanical

Group- Leather & Leather Product

Parameter	Results	Requirement	Tests Standard	Pass/ Fail
Whole Shoe Flexing	No Bond Opening Observed at inside outside Ball Point at 100k Cycles	No Crack/ Damage @ 300K Cycles.	SATRA TM-92 2016	PASS

Remark: The above test results are related only to the sample tested.

END OF THE REPORT###

Reviewed By



(Manvendra Kumar)

This document is digitally signed and does not require signature on subsequent pages.

SLEEN INDIA BIZVENTURE PVT. LTD.

HO.: 295, Kuberpur, Chalesar Road
 Agra-282006, U.P. (INDIA)
 Ph.: 91-9997870009
 Web.: www.sleenindia.com

Laboratory at:

C/o Agra Trade Centre, NH-2 First Floor, Plot No-199, Singna,
 Kirawali, Near Keetham Lake, Agra-282007 U.P. (INDIA)
 E-mail : sleen@sleenindia.com
 Ph.: +91-9927001516

